T

TM

ASSEMBLY MANUAL & PARTS LIST

GBQ-400 LP
GBG-400 NG

RN g
A

GBQ-500 LP
GBQ-500 NG

RETAIN FOR FUTURE REFERENCE

AN EARTURING: COMEANYY

585 KUMPF DRIVE LimiTae
WATERLOO, ONTARIO, CANADA
WZVIKS

V. 10084:GF40 REV.A

04/01












(2 (([mmm

6




). LTI I

7







8 | [ Qav T

GBQ 400







= =
£

[

A U

@ N

18,
21,

21A.

23.
30.
31.
35,
36,
37.
38,
39,
40,
41,
42,
43,
47.
50.
&1,
§6.
73.
74.
75.
76.
78
79.

MEM#

10909-T45
10908-T60
10473-T45
10473-T60
10081-GF604
10958-K70 -
10571-6
10240-15
$21237
$21233
10222-T426
10222-T626
10225-T429
10225-T626
10225-T451
10225-T628
10225-T547
10225-T627
Y-11797,
10380-T501
10342-22
10342-241
10342-242
10342243
10342-T301
10440-D50
10440-D51

-10440-D66

10440-D67
510125
§10126
1011417
10111-K47
10472-K37
10086-GF45
10194-K651
10184-K651
10184-K661
10184-K581
10184-K591
10958-K831
10958-K5801
10958-K851
10958-K89
10856-K861
10184-K19A
10711-K561
10741-K563
10892-8

8521420

Y-6616
10338-145
10239-6
1089214
Y-11545

DESCRIPTION

CASTING BOTTOM
CASTING BOTTOM
CASTING TOP
CASTING TOP
NAMEPLATE

TOP CASTING INSERT
HEAT INDICATOR
HINGE PIN

* HINGE PIN SPACER

HITCH PIN CLIP
FLAV-R-CAST
FLAV-R-CAST
GRID-PORCELAIN
GRID-PORCELAIN

GRID - WARMING RACK
GRID - WARMING RACK
SWING BASKET

SWING BASKET

BOLT SWING BASKET
BURNER/VENTURI ASSY
IGNITOR

ROTARY IGNITOR
ROTARY IGNITOR
ROTARY IGNITOR
ELECTRODE

CONTROL ASSY LP-3V
CONTROL ASSY NG-3V
CONTROL ASSY LP-3V
CONTROL ASSY NG-3V
HOSE-SIDE BURNER LP
HOSE-SIDE BURNER NG

HOSE & REGULATOR LP -QCC1

HOSE NATURAL GAS
CONTROL KNOB

DECO PLATE-3V
CONTROL COVER
SUPPORT-CASTING-LEFT

SUPPORT-CASTING-RIGHT
SUPPORT-SIDE SHELF-LEFT ~
SUPPORT-SIDE SHELF-RIGHT

BRACE-REAR

BASE
BRACE-FRONT
FRONT PANEL SS
SIDE PANEL BLK
TANK RETAINER
SHELF-SIDE-RIGHT
SHELF-SIDEBURNER
WHEEL

PUSH NUT

BOLT %20 X1 %
HANDLE
WASHER-HANDLE
CASTOR

SCREW - %-20 X 1 3/8

PARTS LIST/LISTE DES PIECES

NN RN =

(3]

DN RN NN NN =2 =+ NN S a2 a2 a NN e e o a2 N

-

NN NN

- Al

N o = o o NN s s o e N e

AN N RN N NN A -

BN N NN NN = 2 N o o2 a e e NN S S a e N e

500 LP

-

N NN =

a S N -

500 NG

NN e

@ e N

O

o a = a NN

= NN N NN RN =S



ral
3

108.
110.
111,
113.
114,
115,
17,
118,
121,
123,

ITEM#

Y-11549
Y-12860
521014
S15178
Y-11793
Y-11598
Y-12286
521123
Y-12646
Y-12835
Y-29307
PB20-50
521136
10225-T10
10390-T10
10342-T08
10393-K40
Y-29305
10393-K50
10393-T221
10184-K613
$15115

DESCRIPTION

SCREW- %-20 X 17/8
SCREW %-20 X 1
BOLT- %-20 X%
AXEL

_ NUT- %20

NUT-WING - %-20
LAG-BOLT - 5-16 X 4
SCREW -BX %

SCREW — SHOULDER 8 X %
SCREW -6-32 X %

NUT - 10-24

LID HANDLE

SCREW ~8-32 X 3/8

GRID

'SIDE BURNER

ELECTRODE — SIDE BURNER
COVER-SIDE BURNER
SCREW ~10-24 X 3/8
SHELF-SIDE BURNER
SHEILD-SIDE BURNER
CASTOR SUPPORT

GREASE PAN - DISPOSABLE

PARTS LIST/LISTE DES PIECES

]

400 LP 400 NG
10 10
18 18
6 6
1 1
16 16
2 2
4 4
34 34
2 2
4 4

5 5
1 1
2 2
1 1
1 1
1 1
1 1

.6 6
1 1
1 1
1 1
2 2

500 LP

10
18

-
(=]

o osa N E N

N o @ o @ a4 aoaoa N

u-.;-ngam

N o @ a @ 2 a o e






